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TEST REPORT CERTIFICATION

Applicant © Altai Technologies Limited
Manufacturer - Altai Technologies Limited
EUT Description :  A8n Super WiFi Base Station
FCC ID ¢ UCC-WAS011IN-X
(A) MODEL NO. : WAB01IN-X
(B) SERIAL NO. : N/A

(C) POWER SUPPLY : AC 100-240V, 50/60Hz
(D) TEST VOLTAGE : DC 56V From Adapter Input AC 120V/60Hz

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2012

Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Mar.12,2013~Aug.02, 2014 Report of date: Aug.04, 2014
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission PASS

ANSI C63.10: 2009

FCC Part 15: 15.209
) . PA
Radiated Emission ANSI C63.10: 2009 SS

FCC Part 15: 15.247

. PASS
Band Edge Compliance ANSI C63.10: 2009

FCC Part 15: 15.247

. - PASS
Conducted spurious emissions ANSI C63.10: 2009

FCC Part 15: 15.247

. PASS
6dB Bandwidth ANSI C63.10: 2009

FCC Part 15: 15.247

PASS
Peak Output Power ANSI C63.10: 2009

FCC Part 15: 15.247

Power Spectral Density ANSI C63.10: 2009 PASS

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name : A8n Super WiFi Base Station
Model Number - WAB011N-X

FCCID - UCC-WAB011N-X

Radio - IEEE802.11 a/b/g/n

Operation Frequency : IEEE 802.11a: 5745MHz—5825MHz
IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE 802.11nHT20: 2412MHz—2462MHz, 5745MHz—5825MHz
IEEE 802.11nHT40: 2422MHz—2452MHz, 5755MHz—5795MHz

Modulation - |IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

Technology |EEE 802.11a/g: OFDM(64QAM, 16QAM, QPSK, BPSK)
|EEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

Antenna Assembly : 2.4GHz:
Gain Antenna type: External 2.4GHz 14dBi sector, dual slant +-45 degree
Antenna gain (for per antenna and antenna panel): 14dBi

SGHz:
Antenna type: 5GHz 20dBi panel, dual linear
Antenna gain (for per antenna and antenna panel): 20dBi

Applicant : Altai Technologies Limited
Units 209, 2/F, Lakeside 2, 10 Science Park West Avenue, Hong
Kong Science Park, Shatin, Hong Kong, China

Manufacturer : Altai Technologies Limited
Units 209, 2/F, Lakeside 2, 10 Science Park West Avenue, Hong
Kong Science Park, Shatin, Hong Kong, China

AC Adapter : Manufacturer: FSGREAT
M/N: GRT-560110A
S/N : 130840101

Date of Test : Mar.12,2013~ Aug.02, 2014
Date of Receipt : Mar.11, 2013
Sample Type : Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty
cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz2)
IEEE 802.11b 1 Low :CH1 2412
1 Middle: CH6 2437
1 High: CH11 2462
IEEE 802.11g 6 Low :CH1 2412
6 Middle: CH6 2437
6 High: CH11 2462
IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437
6.5 High: CH11 2462
IEEE 802.11n HT40 13.5 Low :CH1 2422
13.5 Middle: CH4 2437
13.5 High: CH7 2452

Note : According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
IEEE 802.11a 6 Low :CH149 5745
6 Middle: CH157 5785
6 High: CH165 5825
IEEE 802.11n HT20 6.5 Low :CH149 5745
6.5 Middle: CH157 5785
6.5 High: CH165 5825
IEEE 802.11n HT40 13.5 Low :CH151 5755
13.5 High : CH159 5795

Note : According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302
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2.3. Tested Supporting System Details
No. Description ACS No. Manufacturer Model Serial Number |[Approved type
MFCC DoC
P | TestPC M DELL Studio 540 224XK2X  [MBSMI
1 cgrrsol??er ID:R33002
P Power Cord: Unshielded, Detachable, 1.8m
Display Card: HD3450 (DVI+VGA+HDMI)
MFCC DoC
ACS-EMC-LMO4R|  DELL 1007rpt | SN-0097S9-T10LG g .
8-6AP-ACPP
2 Monitor R3A002
Power Cord: Unshielded, Detachable, 1.8m
VGA Cable: Shielded, Detachable, 2.0m (with two cores)
DVI Cable: Shielded, Detachable, 2.0m (with two cores)
M FCC DoC
ACS-EMC-MO04R DELL MOC5UO 512024282 |¥IBSMI ID:
3 USB Mouse R41108
Power Cord: shielded, Undetachable, 1.8m
M FCC DoC
ACS-EMC- K04R DELL SK-8115 CT6%|;§1O?ZJJ16 MBSMI ID:
4  |USB Keyboard e T3A002
Power Cord: shielded, Undetachable, 2.0m

2.4. Block Diagram of Test Setup

PCM
EUT
Adapt:
af o Adapter
AC Mains AC Mains

(EUT: A8n Super WiFi Base Station)

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302
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2.5. Test Facility

Site Description

Name of Firm : Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber . Certificated by FCC, USA
Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber . Certificated by FCC, USA
Registration Number: 794232
Valid Date: Oct.31, 2015

EMC Lab. : Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2014

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertainty for Conduction emission test 3.1 dB (150KHz to 30MHz)

in No. 1 Conduction
3.22 dB(30~200MHz, Polarize: H)

Uncertainty for Radiation Emission test 3.23 dB(30~200MHz, Polarize: V)
in 3m chamber 3.49 dB(200M~1GHz, Polarize: H)
3.39 dB(200M~1GHz, Polarize: V)
Uncertainty for Radiation Emission test in 5.04dB (1~6GHz, Distance: 3m)
3m chamber (1GHz-18GHz) 5.06 dB (6~18GHz, Distance: 3m)
Uncertainty for Radiated Spurious 357 dB
Emission test in RF chamber '
Uncertainty for. C(_)nductlon Spurious 200dB
emission test
Uncertainty for Output power test 0.73dB
Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10°®
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6°C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 | Oct.31,12| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 | Oct.31,12| 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 13| 1 Year
4. Terminator Hubersuhner 500 No. 1 May.08, 13| 1 Year
5. Terminator Hubersuhner 500 No. 2 May.08, 13| 1 Year
6. RF Cable Fujikura 3D-2W No.1 May.08, 13| 1Year
7. Coaxial Switch Anritsu MP59B M50564 May.08, 13| 1 Year
8. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 13| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
L 1 Py A
80cm
0.8m
—
LISN LISNg |
[ —

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46

5MHz ~ 30MHz 60 50
Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.
3.4.1. A8n Super WiFi Base Station (EUT)

Model Number  : WA8011N-X

Serial Number - N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.
1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10: 2009 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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2.4G:

Data: 1 File: D:'DATA2012 Report dataAAalACS120H196.EM6 (13)
0 Level (dBuV) Date: 10-18-2013
FCCPART 15 C
FCCPART1£ (AVG)
|I|I bl
10 i
UDJE 0.5 1 2 L] 10 20 30
Trace: {Discrete) Frequency (MHz)
Jite no :1#conduction Data No i1
Dis./Ant. rEE 2012 ESHZ-Z5 LINE
Liwit :FCC PART 15 C
Env./In=. 1ZZ.9%C/45% Engineer :Leo-Li
EOUT tASn Super WiFi Base 3tation

Power Rating :DC 56V From Adapter Input AC 1Z0V/60HE
Test Hode :Tx Mode

M/M:WASO11N-X

LI3N Cable Emis=sion
o Fredg Factor Loss Reading Level Limwmits Margin Remark
[(MH=z) (dE) (dB) [dBuW) [dBuv) [dBuW) [dEB)
1 0.299Z25 a.19 o.01 3g.4z2 38.62 E0.26 11.64 hrerage
2 D0.299Z5 o.19 o.01 45.53 46,03 60,26 14,23 QF
3 0.44850 o.19 0.0z 36.15 3g.36 45,90 10.54 herage
4 0.44850 o.19 0.0z 43.18 43,39 Eg.90 13.51 QF
= 2.031 0.z4 0.04 37.28 37.56 4g,00 g.44 hrerage
& 2.031 0.z4 0.04 45,67 45,95 Se.00 10.05 QF
7 2.269 0.z25 0.04 37.52 37.81 45,00 g.19 hrerage
a Z.2R9 0.z25 0.04 45.67 45.96 Se.00 10.04 QF
= 19,702 1.14 0.14 44,52 45.50 50.00 4,20 hverage
10 19,702 1.14 0.14 45.53 49,51 60,00 10.1%5 QF
11 20.289 1.158 0.14 45.13 45.45 50.00 3.55 herage
1z 20,269 1.18 0.14 EO0.29 El1.61 0. 00 g.39 QF

Femark=: 1.Emi==sion Lewvel=LI3N Factor+iCable Loss+EFEeading.

Z.If the average limit is et when useing a quasi-peak detecrcor.
the EUT shall be deewed to meet hoth limits and measurerent
with average detector iz unnecessary.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 2 File: D:'DATAZD12 Report dataiAAlaiACS120H196.EMG6 (13)
0 Level (dBuV) Date: 10-18-2013
FCCPART 15 C
FCC PART 141 (avG)
A ; R i
; : 1
40 F F
l]I].15 0.5 1 2 Li 10 20 30
. Frequency {MHz
Trace: {Discrete) quency (MHz)
3ite no r1ffconduction Data No H
Dis./Ant. Ho 2012 ESHEZ-E5 NEUTERAL
Limit :FCC PART 15 C
Env./Ins. 122.9%C/45% Engineer :Leo-Li
EUT tA8n Super WiFi Base Station
Power Bating :DC 56V From Adapter Input AC 12Z0V/60H=
Test HMode :Tx Mode
M/M:WABD11M-X
LISN Cahle Emission
Ho Freg Factor Loss Feading Level Limits Margin ERemark
[MH=) (dE] [dE) {dBuV) [dBEuW) {dBuV) (dE)
1 0.29925 o.zz2 0.01 40,13 40.36 50.26 9,90 Avrerage
2 0.299Z25 0.zz2 0.01 46.01 46,24 60.26 14.0z2 QF
3 0.38880 .22 0.0z 36.64 3i6.588 45.09 11.21 bverage
4 0.35880 0.z22 0.0z 43,99 44,23 55.09 13.88 QF
5 0.44350 0.23 0.0z 36.44 36.69 45,90 10.21 bverage
& 0.44850 0.z23 0.0z 42 .10 42 .35 LE&.90 14.55 QF
7 2.359 0.z9 0.04 36.89 av.z2z2 46,00 a.78 bvrerage
a2 2.358 0.z9 0.04 43,54 43,87 L&, 00 12.13 QF
= 19,702 0.96 0.14 45,57 46, 67 50.00 3.33 Irerage
10 19.70z2 0.96 0.14 49.35 50.45 &60. 00 Q.52 QF
11 20.269 0.95 0.14 44 .75 45,57 50.00 4.13 dverage
1z 20,2689 0.9s 0.14 49,81 50.93 60,00 9.07 QF

.Emission Lewvel=LI3N Factor+Cable Loss+BReading.
.If the sverage limit is met when useing s quasi-peak detector.

the EUT =hall be deewed to meet both limits and measureent
with awverage detector 1= unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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5.8G:

Data: 1 File: D:'DATA2012 Report dataAAalACS120H196.EM6 (13)
0 Level (dBuV) Date: 10-18-2013
FCCPART 15 C
FCCPART1£ (AVG)
|I|I bl
10 i
UDJE 0.5 1 2 L] 10 20 30
Trace: {Discrete) Frequency (MHz)
Jite no :1#conduction Data No i1
Dis./Ant. rEE 2012 ESHZ-Z5 LINE
Liwit :FCC PART 15 C
Env./In=. 1ZZ.9%C/45% Engineer :Leo-Li
EOUT tASn Super WiFi Base 3tation

Power Rating :DC 56V From Adapter Input AC 1Z0V/60HE
Test Hode :Tx Mode

M/M:WASO11N-X

LI3N Cable Emis=sion
o Fredg Factor Loss Reading Level Limwmits Margin Remark
[(MH=z) (dE) (dB) [dBuW) [dBuv) [dBuW) [dEB)
1 0.299Z25 a.19 o.01 3g.4z2 38.62 E0.26 11.64 hrerage
2 D0.299Z5 o.19 o.01 45.53 46,03 60,26 14,23 QF
3 0.44850 o.19 0.0z 36.15 3g.36 45,90 10.54 herage
4 0.44850 o.19 0.0z 43.18 43,39 Eg.90 13.51 QF
= 2.031 0.z4 0.04 37.28 37.56 4g,00 g.44 hrerage
& 2.031 0.z4 0.04 45,67 45,95 Se.00 10.05 QF
7 2.269 0.z25 0.04 37.52 37.81 45,00 g.19 hrerage
a Z.2R9 0.z25 0.04 45.67 45.96 Se.00 10.04 QF
= 19,702 1.14 0.14 44,52 45.50 50.00 4,20 hverage
10 19,702 1.14 0.14 45.53 49,51 60,00 10.1%5 QF
11 20.289 1.158 0.14 45.13 45.45 50.00 3.55 herage
1z 20,269 1.18 0.14 EO0.29 El1.61 0. 00 g.39 QF

Femark=: 1.Emi==sion Lewvel=LI3N Factor+iCable Loss+EFEeading.

Z.If the average limit is et when useing a quasi-peak detecrcor.
the EUT shall be deewed to meet hoth limits and measurerent
with average detector iz unnecessary.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 2 File: D:DATA 2012 Report datall\AltalACS12QH196.EM6 ({13)
0 Level (dBuv) Date: 10-18-2013
FCCPART 15 C
FCC PART 14 (AVG)
] ; . i
10 F T
DDJS 0.5 1 2 Li] 10 20 30
. Frequency {MHz

Trace: {Discrete) quency { )
Fitce no 1ffconduction Data Mo H
Dis./Ant. Ho 2012 EBHEZ-Z5 NEUTRAL
Limit :FCC PART 15 C
Env./In=. 1ZZ.97C/45% Engineer :Leo-Li
EOUT tASn Super WiFi Base 3tation
Power Bating :DC 56V From Adapter Input AC 12Z0V/e0H=z
Test Hode 1T Mode

M/MN:WABO11N-X
LISH Cahle Emis=sion
o Freqg Factor Lo=ss= Feading Lewvel Limits Margin FERemwark
[MH=z) (dE) [dE) [dEuV) [dEuW) [dEuV) (dE)

1 0.299:25 0.z2z2 0.01 40.13 40.36 50.26 9.90 byverage

2 0.299Z25 0.z2z2 0.01 46.01 46,24 60.26 14.0z2 QF

3 0.35880 .22 0.0z 36.64 36.88 45.09 11.21 lyerage

4 0.35880 .22 0.0z 43.99 44,23 55.09 15.5886 QF

5 0.448350 0.23 0.0z 36.44 36.69 46.90 10.21 lyerage

6 0.44850 0.23 0.0z 4z .10 4z.35 56.90 14.55 QF

7 Z2.359 0.z29 0.04 36.89 3722 46,00 .78 dverage

=1 Z2.359 0.z29 0.04 43 .54 43.587 56.00 12.13 QF

= 19,702 0.96 0.14 45.57 46,67 50.00 3.33 dverage

10 19,702 0.96 0.14 49,385 50.45 60,00 9.52 QF

11 20.269 0.9s 0.14 44,75 45.587 50.00 4.13 dverage

12 20,2889 0.398 0.14 49.51 50.93 a0, 00 9.07 QF

.Emission Lewvel=LI3N Factor+Cable Loss+FEeading.
LIf the average limit is mwet when useing a gquasi-peak detector.

the EUT shall be deemwmed to meet hoth limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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4. RADIATED EMISSION TEST

4.1.Test Equipment
4.1.1. For frequency range 30MHz~1000MHz (At Anechoic Chamber)

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24,12 | 1Year
2 | EMI Spectrum Agilent E4407B MY 41440292 |May.08, 13| 1 Year
3 | Test Receiver | Rohde & Schwarz | ESVS10 834468/011 May.08, 13| 1 Year
4 Amplifier HP 8447D 2648A04738 |May.08, 13| 1 Year
5 | Bilog Antenna TESEQ CBL6112D 35375 May.30, 13| 1 Year
6 RF Cable MIYAZAKI CFD400-NL | 3# Chamber No.1 [May.08, 13| 1 Year
7 | Coaxial Switch Anritsu MP59B M74389 May.08, 13| 1 Year

4.1.2. For frequency range 1GHz~40GHz (At Anechoic Chamber)
(For test date Mar.12, 2013)

Item Equipment Manufacturer| Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer| Agilent E4407B MY41440292 | May.08, 12 1 Year
2 Horn Antenna EMCO 3115 9510-4580 | June.05, 12 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 12 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106| 77980/6 May.08, 12 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106| 77977/6 May.08, 12 1 Year
6 Horn Antenna EMCO 3116 00060089 | June.05,12 1 Year

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

TURN TABLE
1.5m(L)*1.0m(W)*0.8m(H) __, [| (FIBRE GLASS)

Combining Network| [ AMP | |Spectrum Analyzer| [ PC System

[
Receiver

For frequency range abovelGHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

(Reference Point)

EUT

Im | 2.0m(L)*1.0m(W)*0.8m(H) —»

ABSORBER 0.8m
(30cm maximum) TURN TABLE

(FIBRE GLASS)
z

AMP | |Spectrum Analyzer| | PC System

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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4.3.Radiated Emission Limit
4.3.1.15.247&209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna

and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73 -74.6 16455 -1646.5 93-95
6.215-6.218 74.8-752 1660 -1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72-173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions
or comply with 15.209 limits.

4.4.EUT Configuration on Test
The configurations of EUT are listed in Section 3.4.
4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.5. except the test set up replaced by
Section 4.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up and
down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when EUT
in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (40GHz) are checked. and no any
emissions were found from 18GHz to 40 GHz, So the radiated emissions from 18GHz
to 40GHz were not record

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 40 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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2.4G:
Frequency: 30MHz~1GHz

Data: 2 File:

E:2012 Report Data'A\ALTAIACS12GH196.EMG {10)

Date: 2013-10-12

0 Level (dBUV/m)

FCC PART 15 C {31}

40

I o
;

030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. Jm Chamber Data no. HE-
Iis. / Ant. 3m 2013 CBLG11=D 35375 Ant. pol. HORIZONTAL
Limit FCC PART 15 < (3H)
Env. / In=. 24%C/65% Engineer Leo-Li
ETT ASn Juper WiFi Base 3Ztation
Fower rating DC 56V From bLdapter Input AC 1Z0WV/60HEZ
Test Mode Tx HNode
M/W:WASO11N-X
int. Cahle Emmission
] Freqg Factor Los=s FReading Lewel Limits Margin FRemark
[MHz) [dEB/m) [clE) [dBEuV) (dBuW/m) (dBuV/m) =k}
1 4z2.610 12.56 1.08 22.69 36.31 40,00 .68 QF
2 75.520 7.18 1.30 25.78 34.26 40.00 5.74 QF
3 94,020 10.:20 1.38 24.13 35.71 43.50 7.9 QF
4 105.660 11.97 1.43 24.41 37.81 43.50 5.69 QF
5 197.810 10.18 1.78 25.15 i7.11 43 .50 G6.359 QF
& 347.190 15.:23 2.31 21.52 39.06 46,00 .94 QP
Femark=s: 1. Emission Lewvel= Antenna Factor 4+ Cable Loss + FEeading.
Z. The emission lewvels that are Z0d4AE kbelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 1

File: E:i2012 Report Data'A\ALTAIACS120H196.EMG (10)

Date: 2013-10-12

0 Level (dBUV/m)

ol T

FCC PART 15 C {31}

L) |

1000

030 224, 418. 612, 806.
Frequency (MHz)
Jite no. Jm Chamber Data no. HE
Iis. / Ant. 3m 2013 CBLG11=D 35375 Ant. pol. : VERTICAL
Limit FCC PART 15 < (3H)
Env. / In=. 24%C/65% Engineer : Leo-Li
ETT ASn Juper WiFi Base 3Ztation
Fower rating DC 56V From bLdapter Input AC 1Z0WV/60HEZ
Test Mode Tx HNode
M/W:WASO11N-X
int. Cahle Emmission
] Freqg Factor Los=s FReading Lewel Limits Margin FRemark
[MHz) [dEB/m) [clE) [dBEuV) (dBuW/m) (dBuV/m) =k}
1 30.o0o0o0 20,10 0.383 14.:29 35.22 40,00 4.78 QF
2 43 .580 12.03 1.07 20.88 33.98 40.00 6.02 QF
3 79.470 7.55 1.32 24.97 33.54 40.00 G.16 QF
4 154.160 11.09 1.62 19.39 3z.10 43.50 11.40 QF
5 197.810 10.18 1.78 15.73 30. 89 43 .50 12.81 QF
& 340.400 15.01 2.29 12.26 29.58 46,00 16.44 QP

Etnis=ion Lewel= Antenna Factor + Cable Loss + Reading.

The ewmis=zicn lewels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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5.8G:
Frequency: 30MHz~1GHz

Data: 2 File:

E:2012 Report Data'A\ALTAIACS12GH196.EMG {10)

Date: 2013-10-12

0 Level (dBUV/m)

FCC PART 15 C {31}

40

I o
;

030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. Jm Chamber Data no. HE-
Iis. / Ant. 3m 2013 CBLG11=D 35375 Ant. pol. HORIZONTAL
Limit FCC PART 15 < (3H)
Env. / In=. 24%C/65% Engineer Leo-Li
ETT ASn Juper WiFi Base 3Ztation
Fower rating DC 56V From bLdapter Input AC 1Z0WV/60HEZ
Test Mode Tx HNode
M/W:WASO11N-X
int. Cahle Emmission
] Freqg Factor Los=s FReading Lewel Limits Margin FRemark
[MHz) [dEB/m) [clE) [dBEuV) (dBuW/m) (dBuV/m) =k}
1 4z2.610 12.56 1.08 22.69 36.31 40,00 .68 QF
2 75.520 7.18 1.30 25.78 34.26 40.00 5.74 QF
3 94,020 10.:20 1.38 24.13 35.71 43.50 7.9 QF
4 105.660 11.97 1.43 24.41 37.81 43.50 5.69 QF
5 197.810 10.18 1.78 25.15 i7.11 43 .50 G6.359 QF
& 347.190 15.:23 2.31 21.52 39.06 46,00 .94 QP
Femark=s: 1. Emission Lewvel= Antenna Factor 4+ Cable Loss + FEeading.
Z. The emission lewvels that are Z0d4AE kbelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 1

File: E:i2012 Report Data'A\ALTAIACS120H196.EMG (10)

Date: 2013-10-12

0 Level (dBUV/m)

ol T

FCC PART 15 C {31}

L) |

1000

030 224, 418. 612, 806.
Frequency (MHz)
Jite no. Jm Chamber Data no. HE
Iis. / Ant. 3m 2013 CBLG11=D 35375 Ant. pol. : VERTICAL
Limit FCC PART 15 < (3H)
Env. / In=. 24%C/65% Engineer : Leo-Li
ETT ASn Juper WiFi Base 3Ztation
Fower rating DC 56V From bLdapter Input AC 1Z0WV/60HEZ
Test Mode Tx HNode
M/W:WASO11N-X
int. Cahle Emmission
] Freqg Factor Los=s FReading Lewel Limits Margin FRemark
[MHz) [dEB/m) [clE) [dBEuV) (dBuW/m) (dBuV/m) =k}
1 30.o0o0o0 20,10 0.383 14.:29 35.22 40,00 4.78 QF
2 43 .580 12.03 1.07 20.88 33.98 40.00 6.02 QF
3 79.470 7.55 1.32 24.97 33.54 40.00 G.16 QF
4 154.160 11.09 1.62 19.39 3z.10 43.50 11.40 QF
5 197.810 10.18 1.78 15.73 30. 89 43 .50 12.81 QF
& 340.400 15.01 2.29 12.26 29.58 46,00 16.44 QP

Etnis=ion Lewel= Antenna Factor + Cable Loss + Reading.

The ewmis=zicn lewels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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2.4G:
Frequency: 1GHz~18GHz
Data: 1 File: G:2012 ReportA\Altai'ACS 120H196-FCC ID.EM6 (182)
1 L6¥e! (dBuVim) Date: 2013-03-12
3 FCC PART 15C PEAK
60

FCC PART 15C &Y

IRENEY N e

1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

J3ite no. i 3m Chamber Data no. HE

Iis. / Ant. i 3m 2013 3115 (4580) Ant. pol. @ HORIZCONTAL

Limit : FCC PART 152 PELE

Env. / In=. : Z237C/54% Engineer : Leo-Li

EUT : L8n Zuper WiFi Ba=ze Station

Power supply : DC 56V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11b CH1 2412ZMHz Tx

WASO11N-X
int., Cable Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) [dB/ /) (dE) [dE) [dBuV) (dBuV/m) (dBuV/m) (dE)
l1g21.000 25.71 4.66 36.12 51.16 45.41 74.00 25.59 Peak
2412 .000 25.:21 5.81 35.70 76.47 74.79 74.00 -0.79 Peak
Remwarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-iwp Factor + Reading.
Z. The emission lewvels that are Z0dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Data: 2 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
2
FCC PART 15C PEAK
60
FCC PART 15C AY
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no.  3m Chawber Data no. H
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11h (CH1 2312ZMH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1g00.000 25.62 4,63 36.14 51.489 45,60 74.00 25.40 Pesk
2 2412.000 25.Z21 5.81 35.70 g54.21 §2.53 74.00 -5.53 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Data: 7 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)

3ite no. SJm Charher Data no. HE
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEES0Z.11b CH1 241ZMH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Data: 8 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
60
FCC PART 15C AY
1
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. =1
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11h (CH1 2312ZMH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48:24.000 32.88 .58 35.70 44,12 49,388 74.00 24.12 Pesk
2 45824.000 32.88 .58 35.70 31.05 36.81 54,00 17.19 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 9 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. HE=|
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEES0Z.11b CH1 241ZMH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Data: 10 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AV
1
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. : 10
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11h (CH1 2312ZMH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
4324.000 32.885 .58 35.70 44,01 49,77 74.00 24.23 Pesk
2 45824.000 32.88 .58 35.70 30.88 36.64 54,00 17.36 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Data: 11 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. t 11
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineser : Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEES0Z.11bh CHF 2437MH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Data: 12 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AV
1
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. 12
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11h (CHE 2437MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
4374.000 32.97 g.63 35.70 44,04 49,94 74.00 24.06 Pesk
2 45874.000 32.97 .63 35.70 30.70 36.60 54,00 17.40 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-17

Data: 13 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. t 13
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : HORIZONTAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineser : Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEES0Z.11bh CHF 2437MH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X page 4-18

Data: 14 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AV
1
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. t 14
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11h (CHE 2437MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
4374.000 32.97 g.63 35.70 43 .88 49.78 74.00 24.22 Pesk
2 45874.000 32.97 .63 35.70 31.13 37.03 54,00 16.97 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X page 4-19

Data: 15 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AY
I]1l]l]l.'l 1600. 2200, 2800. 3400. 4000
Frequency (MHz)

3ite no. ! S3m Charher Data no. : 15

Dis. / Aint. o 3m 2013 3115 (4530) Ant. pol. : HORIZOWTAL

Limit : FCC PART 15C PELE

Env. / Ins. : 23*2/54% Engineer : Leo-Li

EUT : A8Bn Super WiFi Base Station

Power supply : DC 56V From Adapter Input AC 120V e0H=

Test mode : IEEES0Z.11h (CHE 2437MH=: Tx

WASO11N-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MH=z) (dEB/tm) [clE) [clB) [dBuV) (dBuV/m) (dBuV/m) (dE)
1500.000 25,62 4.63 36.14 49,75 43.86 74.00 30.14 Peak

2 2437.000 Z28.26 5.85 35.70 72.37 70.78 74 .00 3.22 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-20

Data: 16 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK
60
FCC PART 15C AY
I]1l]l]l.'l 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no.  3m Chawber Data no. HE
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11h (CHE 2437MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1gz21.000 25.71 4,66 36.12 51.:29 45.54 74.00 258.46 Pesk
2 2437.000 25.26 5.85 35.70 51.13 79.54 74.00 -5.54 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X page 4-21

Data: 17 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AY
I]1l]l]l.'l 1600. 2200, 2800. 3400. 4000
Frequency (MHz)

3ite no. ! S3m Charher Data no. t 17

Dis. / Aint. o 3m 2013 3115 (4530) Ant. pol. : HORIZOWTAL

Limit : FCC PART 15C PELE

Env. / Ins. : 23*C/54% Engineser : Leo-Li

EUT : A8Bn Super WiFi Base Station

Power supply : DC 56V From Adapter Input AC 120V e0H=

Test mode : IEEES02.11b (CH11 Z462Z2MHz Tx

WASO11N-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MH=z) (dEB/tm) [clE) [clB) [dBuV) (dBuV/m) (dBuV/m) (dE)
1500.000 25,62 4.63 36.14 50,75 44 .86 74.00 29.14 Peak

2 Z4eZ.000 28.32 5.89 35.70 74,24 72.75 74 .00 1.25 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



®
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ECC ID:UCC-WAB01IN-X page 4-22

Data: 18 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK
60
FCC PART 15C AY
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no.  3m Chawber Data no. : 15
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11h (CH11 Z246ZMHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1gz21.000 25.71 4,66 36.12 50.3:2 44,57 74.00 29.43 Pesk
2 2462.000 25.32 5.89 35.70 83.76 g2.27 74.00 -5.27 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-23

Data: 23 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)

3ite no. SJm Charher Data no. I
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESO0Z.11h CH11 Z2462MHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




®
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ECC ID:UCC-WAB01IN-X page 4-24

Data: 24 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
. FCC PART 15C AY
I
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. HE-E ]
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11h (CH11 Z246ZMHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
49z24.000 33.06 g.69 35.70 44,96 51.01 74.00 22.88 Pesk
2 48924.000 33.06 .69 35.70 31.1:2 37,17 54,00 16.83 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-25

Data: 24 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. t 25
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineser : Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESO0Z.11h CH11 Z2462MHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-26

Data: 26 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AV
1
udﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Frequency (MHz)

3ite no.  3m Chawber Data no. HE

Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL

Limit : FCC FPART 15C FPELE

Env. / Ins. : 23*C/54% Engineser : Leo-Li

EUT : A8Bn Super WiFi Base Station

Power supply : DC 56V From Adapter Input AC 120V e0H=

Test mode : IEEES0Z.11h (CH11 Z246ZMHz Tx

WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
49z24.000 33.06 g.69 35.70 43.61 49,66 74.00 24.34 Pesk

2 48924.000 33.06 .69 35.70 30.9:2 36.97 54,00 17.03 Lyerage

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-27

Data: 31 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK
60
FCC PART 15C &Y
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no.  3m Chawber Data no. HEc
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEESOZ.11g CH11 Z2462MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1gz21.000 25.71 4,66 36.12 49,78 44,03 74.00 29.97 Pesk
2 2462.000 25.32 5.89 35.70 852.53 g51.04 74.00 -7.04 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



®
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ECC ID:UCC-WAB01IN-X page 4-28

Data: 32 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK
60
FCC PART 15C &Y
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no.  3m Chawber Data no. T 32
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEESOZ.11g CH11 Z2462MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1gz21.000 25.71 4,66 36.12 50.3:2 44,57 74.00 29.43 Pesk
2 2462.000 25.32 5.89 35.70 Q0.56 g59.37 74.00 -15.37 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-29

Data: 33 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. T 33
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineser : Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEES0Z.11g CH11 246ZMHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-30

Data: 34 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
. FCC PART 15C &Y
I
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. HECE
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEESOZ.11g CH11 2462ZMH=  Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
49z24.000 33.06 g.69 35.70 45,23 51.:28 74.00 22.72 Pesk
2 48924.000 33.06 .69 35.70 31.02 37.07 54,00 16.93 Lyerage

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-31

Data: 35 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)

3ite no. SJm Charher Data no. t 35
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEES0Z.11g CH11 246ZMHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-32
Data: 36 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
60
FCC PART 15C &Y
|
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. 36
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEESOZ.11g CH11 2462ZMH=  Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48:24.000 33.06 g.69 35.70 44,59 50.64 74.00 23.36 Pesk
2 48924.000 33.06 .69 35.70 30.71 36.76 54,00 17.24 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-33

Data: 37 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)

3ite no. SJm Charher Data no. T 37
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEES0Z.11g CHF 2Z437MH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




®
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ECC ID:UCC-WAB01IN-X page 4-34

Data: 38 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AY
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. HEcE=]
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEESO0Z.11g CHe Z4537MH=z T
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
4374.000 32.97 g.63 35.70 44,96 50.86 74.00 23.14 Pesk
2 45874.000 32.97 .63 35.70 30.57 36.47 54,00 17.53 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-35

Data: 39 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. t 39
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineser : Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEES0Z.11g CHF 2Z437MH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-36

Data: 40 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
d FCC PART 15C &Y
I
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. 40
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEESO0Z.11g CHe Z4537MH=z T
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
4374.000 32.97 g.63 35.70 45,29 51.1%9 74.00 22.81 Pesk
2 45874.000 32.97 .63 35.70 31.25 37.15 54,00 16.85 Lyerage

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X page 4-37

Data: 41 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

|

FCC PART 15C PEAK

60
FCC PART 15C AY
u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

3ite no.  3m Chawber Data no. T 41

Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL

Limit : FCC FPART 15C FPELE

Env. / Ins. : 23*C/54% Engineser : Leo-Li

EUT : A8Bn Super WiFi Base Station

Power supply : DC 56V From Adapter Input AC 120V e0H=

Test mode : IEEES0Z.11g CHe 2437MH=E Tx

WASO11MN-X
Antc. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1gz21.000 25.71 4,66 36.12 50.37 44,62 74.00 29.358 Pesk

2 2437.000 25.26 5.85 35.70 g7.87 g6.08 74.00 -1z .08 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X page 4-38

Data: 42 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

]

FCC PART 15C PEAK

60
FCC PART 15C AY
u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

3ite no.  3m Chawber Data no. T 42

Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL

Limit : FCC FPART 15C FPELE

Env. / Ins. : 23*C/54% Engineser : Leo-Li

EUT : A8Bn Super WiFi Base Station

Power supply : DC 56V From Adapter Input AC 120V e0H=

Test mode : IEEES0Z.11g CHe 2437MH=E Tx

WASO11MN-X
Antc. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1g00.000 25.62 4,63 36.14 45.11 42,22 74.00 31.75 Pesk

2 2437.000 25.26 5.85 35.70 79.89 78.30 74.00 -4.30 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-39

Data: 43 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. HE X1
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineser : Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEES0Z.11g CH1 2Z41:2MH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X page 4-40

Data: 44 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
B FCC PART 15C AY
T
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. T 44
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEESOZ.11g CH1 Z241:2MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
4324.000 32.885 .58 35.70 45,66 51.42 74.00 Z22.558 Pesk
2 45824.000 32.88 .58 35.70 30.78 36.54 54,00 17.46 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-41

Data: 45 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)

3ite no. SJm Charher Data no. t 45
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEES0Z.11g CH1 2Z41:2MH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X page 4-42

Data: 46 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AY
|
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. : 45
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEESOZ.11g CH1 Z241:2MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
4324.000 32.885 .58 35.70 44,57 50.33 74.00 23.87 Pesk
2 45824.000 32.88 .58 35.70 30.52 36.28 54,00 17.72 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X page 4-43

Data: 47 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AY
I]1l]l]l.'l 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

3ite no.  3m Chawber Data no. T 47

Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL

Limit : FCC FPART 15C FPELE

Env. / Ins. : 23*C/54% Engineser : Leo-Li

EUT : A8Bn Super WiFi Base Station

Power supply : DC 56V From Adapter Input AC 120V e0H=

Test mode : IEEESO0Z.11g CH1  2412MH= Tx

WASO11MN-X
Antc. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1gz21.000 25.71 4,66 36.12 51.3:2 45,57 74.00 258.43 Pesk

2 2412.000 25.Z21 5.81 35.70 859.1:2 g7.44 74.00 -13.44 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X page 4-44

Data: 48 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK
60
FCC PART 15C &Y
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no.  3m Chawber Data no. T 45
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEESO0Z.11g CH1  2412MH= Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1g00.000 25.62 4,63 36.14 49,06 43.17 74.00 30.83 Pesk
2 2412.000 25.Z21 5.81 35.70 83.88 g2.20 74.00 -5.20 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-45
Data: 57 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
2
FCC PART 15C PEAK
60
FCC PART 15C &Y
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

3ite no. 3 Chawber Data no. 57

Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL

Limit FCC FPART 15C PELRE

Env. / Ins. 23*C/54% Engineer Leo-Li

EUT : A8Bn Super WiFi Base Station

Power supply : DC 56V From Adapter Input AC 120V e0H=

Test mode IEEES0Z.11nHTZ0 CH1 Z2412MHz Tx

WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1gz21.000 25.71 4,66 36.12 51.68 45.93 74.00 25.07 Pesk

2 2412.000 25.Z21 5.81 35.70 855,64 g6.96 74.00 -12 .96 Peak

Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X page 4-46

Data: 58 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK
60
FCC PART 15C AY
I]1l]l]l.'l 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no.  3m Chawber Data no. HE=1=]
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHTZ0 CH1 Z241:2MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1g00.000 25.62 4,63 36.14 51.34 45.45 74.00 28.55 Pesk
2 2412.000 25.Z21 5.81 35.70 85.95 g54.27 74.00 -10.27 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-47

Data: 59 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)

3ite no. SJm Charher Data no. HE=1=
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHTZ0 CH1 2Z412ZMH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X page 4-48

Data: 60 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AY
|
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. HE 1n]
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHTZ0 CH1 2Z412MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
4324.000 32.885 .58 35.70 44,73 50.49 74.00 23.51 Pesk
2 45824.000 32.88 .58 35.70 30.41 36.17 54,00 17.83 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-49

Data: 61 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. : 6l
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineser : Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHTZ0 CH1 2Z412ZMH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X page 4-50

Data: 62 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
. FCC PART 15C AY
I
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. HE A
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHTZ0 CH1 2Z412MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
4324.000 32.885 .58 35.70 45,33 51.0%9 74.00 22.91 Pesk
2 45824.000 32.88 .58 35.70 31.1:2 36.88 54,00 17.12 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-51

Data: 63 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. HI X
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineser : Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHTZ0 CHE 2437MHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X page 4-52

Data: 64 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
4 FCC PART 15C AY
T
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. HEN T
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHTZ0 CHE Z4537MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
4374.000 32.97 g.63 35.70 45,49 51.3%9 74.00 22.61 Pesk
2 45874.000 32.97 .63 35.70 31.10 37.00 54,00 17.00 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-53

Data: 64 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. : 65
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : HORIZONTAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineser : Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHTZ0 CHE 2437MHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X page 4-54

Data: 66 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AY
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. HE 1]
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHTZ0 CHE Z4537MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
4374.000 32.97 g.63 35.70 44,69 50.59 74.00 23.41 Pesk
2 45874.000 32.97 .63 35.70 30.48 36.38 54,00 17.62 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:UCC-WAB0IN-X page 4-55
Data: 67 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
4
FCC PART 15C PEAK
60
FCC PART 15C AY
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

3ite no.  3m Chawber Data no. HE

Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL

Limit : FCC FPART 15C FPELE

Env. / Ins. : 23*C/54% Engineser : Leo-Li

EUT : A8Bn Super WiFi Base Station

Power supply : DC 56V From Adapter Input AC 120V e0H=

Test mode : IEEES0Z.11nHTZ0 CHE6 Z4537MH=z Tx

WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1gz21.000 25.71 4,66 36.12 5z.07 46,32 74.00 27.65 Pesk

2 2437.000 25.26 5.85 35.70 86,67 §5.08 74.00 -11.05 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-56
Data: 68 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)
120 Level (dBuWim) Date: 2013-03-12
2

FCC PART 15C PEAK

60
FCC PART 15C AY
I]1l]l]l.'l 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no.  3m Chawber Data no. HE 1=
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ina. @ 23*C/54% Engineer : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHTZ0 CHE6 Z4537MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1gz21.000 25.71 4,66 36.12 5z.1%8 46,44 74.00 27.56 Pesk
2 2437.000 25.26 5.85 35.70 50.73 79,14 74.00 -5.14 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-57

Data: 69 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. HE ==
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : HORIZONTAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineser : Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHTZ0 CH11 Z2462MHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-58

Data: 70 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AY
f
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. HERr|
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHTZ0 CH11 Z462MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
49z24.000 33.06 g.69 35.70 44,51 50.86 74.00 23.14 Pesk
2 48924.000 33.06 .69 35.70 30.55 36.60 54,00 17.40 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-59

Data: 71 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. : 71
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineser : Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHTZ0 CH11 Z2462MHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-60

Data: 72 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
. FCC PART 15C AY
I
udﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. HE )
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHTZ0 CH11 Z462MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
49z24.000 33.06 g.69 35.70 45,13 51.18 74.00 22.82 Pesk
2 48924.000 33.06 .69 35.70 30.98 37.03 54,00 16.97 Lyerage

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-61
Data: 73 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
60
FCC PART 15C &Y
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3 Chawber Data no. 73
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode IEEES0Z.11nHTZ0 CH11 Z2Z462MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1g00.000 25.62 4,63 36.14 50.21 44,32 74.00 29.65 Pesk
2 2462.000 25.32 5.89 35.70 9z.45 90.96 74.00 -16.96 Peak

Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.

2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-62

Data: 74 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK
60
FCC PART 15C AY
I]1l]l]l.'l 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no.  3m Chawber Data no. HERFE ]
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHTZ0 CH11 Z462MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1gz21.000 25.71 4,66 36.12 5z.40 46.65 74.00 27.35 Pesk
2 2462.000 25.32 5.89 35.70 gz.77 g1.28 74.00 -7.258 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-63

Data: 83 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK
60
FCC PART 15C AY
I]1l]l]l.'l 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no.  3m Chawber Data no. HE =]
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHT40 CH1 Z242:2MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1gz21.000 25.71 4,66 36.12 5z.08 46.34 74.00 27.66 Pesk
2 24Z2.000 Z25.23 5.83 35.70 80.15 7E8.51 74.00 -4.51 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-64
Data: 84 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)
120 Level (dBuWim) Date: 2013-03-12
QW FCC PART 15C PEAK
60

FCC PART 15C BY

UWWWWWM

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no.  3m Chawber Data no. HEN=
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHT40 CH1 Z242:2MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1gz21.000 25.71 4,66 36.12 51.16 45.41 74.00 258.589 Pesk
2 24Z2.000 Z25.23 5.83 35.70 86.581 85.17 74.00 -11.17 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-65

Data: 85 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. : 55
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineser : Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHT40 CH1 2Z4ZZMH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-66

Data: 86 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AY
f
udﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. HE=1]
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHT40 CH1 2Z422MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
45344, 000 32.92 g.60 35.70 44,83 50.65 74.00 23.35 Pesk
2 48544.000 3Z2.92 .60 35.70 30.75 36.57 54,00 17.43 Lyerage

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-67

Data: 87 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)

3ite no. SJm Charher Data no. : 57
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHT40 CH1 2Z4ZZMH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-68

Data: 88 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AV
T
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. HE=1=]
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHT40 CH1 2Z422MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
45344, 000 32.92 g.60 35.70 44,38 50.:20 74.00 23.80 Pesk
2 48544.000 3Z2.92 .60 35.70 30.51 36.33 54,00 17.67 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-69

Data: 89 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK
60
FCC PART 15C AY
I]1l]l]l.'l 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no.  3m Chawber Data no. HE=1=]
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHT40 CH4 Z4537MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1g00.000 25.62 4,63 36.14 50,82 44,33 74.00 29.07 Pesk
2 2437.000 25.26 5.85 35.70 g54.25 g2.66 74.00 -5.66 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-70

Data: 90 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60 FCC PART 15C BY

TR TR

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no.  3m Chawber Data no. Ha=lu]
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHT40 CH4 Z4537MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1gz21.000 25.71 4,66 36.12 47,76 4z2.01 74.00 3l.98 Pesk
2 2437.000 25.26 5.85 35.70 75.38 73.79 74.00 0.21 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-71

Data: 91 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)

3ite no. SJm Charher Data no. : 91
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHT40 CH4 Z2437MHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-72

Data: 92 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AY
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. HE= )
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHT40 CH4 2Z4537MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
4374.000 32.97 g.63 35.70 44,79 50.69 74.00 23.31 Pesk
2 45874.000 32.97 .63 35.70 30.60 36.50 54,00 17.50 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-73

Data: 93 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. t 93
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineser : Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHT40 CH4 Z2437MHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-74

Data: 94 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AY
udﬂﬂﬂ G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. ! S3m Charher Data no. : 94
Dis. / Aint. o 3m 2013 3115 (4530) Ant. pol. : WVERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*2/54% Engineer : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHT40 CH4 2437MHz Tx
WASO11N-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MH=z) (dEB/tm) [clE) [clB) [dBuV) (dBuV/m) (dBuV/m) (dE)
4574.,000 32.97 8.63 35.70 44,70 EO. &0 74.00 23.40 Peak
2 45874.000 2 32.97 .63 35.70 30.52 36.42 54.00 17.58 Ivrerage

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:UCC-WAB0IN-X page 4-75
Data: 95 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
@
i FCC PART 15C PEAK
60
FCC PART 15C AY
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

3ite no.  3m Chawber Data no. : 95

Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL

Limit : FCC FPART 15C FPELE

Env. / Ins. : 23*C/54% Engineser : Leo-Li

EUT : A8Bn Super WiFi Base Station

Power supply : DC 56V From Adapter Input AC 120V e0H=

Test mode : IEEES0Z.11nHT40 CH? Z452MH=z Tx

WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1g00.000 25.62 4,63 36.14 51.23 45.34 74.00 28.66 Pesk

2 2452.000 25.29 5.87 35.70 79.39 7P.85 74.00 -3.85 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-76
Data: 96 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
2z
FCC PART 15C PEAK
60
FCC PART 15C AY
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

3ite no.  3m Chawber Data no. HE=1:1

Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL

Limit : FCC FPART 15C FPELE

Env. / Ins. : 23*C/54% Engineser : Leo-Li

EUT : A8Bn Super WiFi Base Station

Power supply : DC 56V From Adapter Input AC 120V e0H=

Test mode : IEEES0Z.11nHT40 CH? Z452MH=z Tx

WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1gz21.000 25.71 4,66 36.12 51.44 45,69 74.00 28.31 Pesk

2 2452.000 25.29 5.87 35.70 87.93 g56.39 74.00 -1z .39 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-77

Data: 101 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. 101
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHT40 CHY 2Z45ZMH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-78

Data: 102 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AY
f
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. 102
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHT40 CH7? 2Z452MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
4904.000 33.03 .66 35.70 44,75 50.74 74.00 23.26 Pesk
2 4804.000 33.03 .66 35.70 30.88 36.87 54,00 17.13 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-79

Data: 103 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 4000 G800, o600, 12400, 15200, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. t 105
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHT40 CHY 2Z45ZMH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-80

Data: 104 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)

170 Level {dBuvim) Date: 2013-03-12

FCC PART 15C PEAK

60
FCC PART 15C AY
|
D4DDD G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no.  3m Chawber Data no. : 104
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHT40 CH7? 2Z452MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
4904.000 33.03 .66 35.70 44, 62 50.61 74.00 23.389 Pesk
2 4804.000 33.03 .66 35.70 30.36 36.35 54,00 17.65 Lyerage
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:UCC-WAB801IN-X page 4-81
5.8G:
Frequency: 1GHz~18GHz
Data: 105 File: G:2012 Reportdltai ACS 120H196-FCC ID.EM6G {182)
190 28! (dBuVim) Date: 2013-03-12
2

FCC PART 15C ILEAK

60
FCC PART 1510 AY
hJJHMﬂMAmﬂWLJrAhywwmMmmvwwwvMmwuﬂpmwmwvamw»wﬂﬁhwﬂﬂ“Amﬂvw pes
u1ﬂﬂﬂ 2000. 30o0. 4000. 5000. 6000
Frequency (MHz)
3ite no.  3m Chawber Data no. 105
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11a (CH149 5745MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1615.000 25.65 4,65 36.12 50,43 44,64 74.00 29.36 Pesk
2 5745.000 34.10 9.55 35.70 g7.68 95.63 74.00 -2Z1.63 Peak

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-82
Data: 106 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)
120 Level (dBuWim) Date: 2013-03-12
3

FCC PART 15C HKEAK

60 FCC PART 151 BV

v o

L

1000 2000. 30o0. 4000. 5000. 6000
Frequency (MHz)
3ite no.  3m Chawber Data no. 106
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11a (CH149 5745MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1615.000 25.65 4,65 36.12 50.:28 44,49 74.00 29.51 Pesk
2 5375.000 33.80 9.16 35.70 4z2.75 50.01 74.00 23.99 Peak
3  5745.000 34.10 9.55 35.70 95.25 106.20 74.00 -3z2.20 Peak
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The emission lewvels that are Z0dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-83

Data: 111 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200. 15600, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. t 111
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineser : Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESO0Z.11a CH149 5745MH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:UCC-WAB0IN-X page 4-84
Data: 112 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
1
60
FCC PART 15C &Y
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. : 112
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11a (CH149 5745MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 11490.000 35.69 13.28 35.:28 45,14 61.83 74.00 1z2.17 Pesk
2 11490.000 35.69 13.28 35.:28 3zZ.e7 49.36 54,00 4,64 Lyerage

Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-85

Data: 113 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200. 15600, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. t 115
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESO0Z.11a CH149 5745MH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-86
Data: 114 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
1
60
FCC PART 15C &Y
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. 114
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode IEEESO0Z.11a CH149 5745MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 11490.000 35.69 13.28 35.:28 44,82 61.51 74.00 12 .45 Pesk
2 11490.000 35.69 13.28 35.:28 31.58 45.27 54,00 5.73 Lyerage

Femarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss
2. The ewmission lewvels that are Z0dE kbelow the

—Lmwp Factor + BEeading.

official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-87
Data: 115 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
q
FCC PART 15C PRAK
60
FCC PART 154] AW
0 1000 2000. 30o0. 4000. 5000. 6000
Frequency (MHz)

3ite no. 3 Chawber Data no. 115

Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL

Limit FCC FPART 15C PELRE

Env. / Ins. 23*C/54% Engineer Leo-Li

EUT : A8Bn Super WiFi Base Station

Power supply : DC 56V From Adapter Input AC 120V e0H=

Test mode IEEESO0Z.11a CH157 S5755MH=z Tx

WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1725.000 26.15 4,81 36.00 45.51 43 .47 74.00 30.53 Pesk

2 5350.000 33.76 9.13 35.70 43,22 50.41 74.00 23.589 Peak
3 5755.000 34.11 9.59 35.70 Q6.77  104.77 74.00 -30.77 Peak

Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The emission lewvels that are Z0dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-88
Data: 116 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
2
FCC PART 15C PEAK
60
FCC PART 154] AY
MMM
0 1000 2000. 30o0. 4000. 5000. 6000
Frequency (MHz)

3ite no. 3 Chawber Data no. : 116

Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. : VERTICAL

Limit FCC FPART 15C PELRE

Env. / Ins. 23*C/54% Engineser : Leo-Li

EUT : A8Bn Super WiFi Base Station

Power supply : DC 56V From Adapter Input AC 120V e0H=

Test mode IEEESO0Z.11a CH157 S5755MH=z Tx

WASO11MN-X
inr. Cable Amp. Emis=ion

Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark

[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 1600.000 25,62 4,63 36.14 45.85 42.96 74.00 31.04 Pesk
2 5755.000 34.11 9.59 35.70 86,66 94,66 74.00 -Z0.66 Peak

Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-89

Data: 117 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200. 15600, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. 117
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESO0Z.11a CH157 S5755MH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:UCC-WAB80IN-X page 4-90
Data: 118 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
60 !
FCC PART 15C &Y
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. 115
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode IEEESO0Z.11a CH157 S5755MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 11570.000 35.80 13.32 35.:26 43,22 60.05 74.00 13.9:2 Pesk
2 11570.000 35.80 13.32 35.:26 32,27 49,13 54,00 4.37 Lyerage

Femarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss
2. The ewmission lewvels that are Z0dE kbelow the

—Lmwp Factor + BEeading.

official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-91

Data: 119 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200. 15600, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. 119
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESO0Z.11a CH157 S5755MH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:UCC-WAB0IN-X page 4-92
Data: 120 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
1
60
FCC PART 15C &Y
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. t 120
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode IEEESO0Z.11a CH157 S5755MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 11570.000 35.80 13.32 35.:26 44,59 61.75 74.00 12.25 Pesk
2 11570.000 35.80 13.32 35.:26 3Z2.14 49.00 54,00 5.00 Lyerage

Femarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss
2. The ewmission lewvels that are Z0dE kbelow the

—Lmwp Factor + BEeading.

official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-93

Data: 121 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200. 15600, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. 121
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESO0Z.11a CH165 S552Z5MH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:UCC-WAB80IN-X page 4-94
Data: 122 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
1
60
FCC PART 15C &Y
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. 122
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11a (CH165 5S582Z5MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 11650.000 35.91 13.37 35.25 44,558 6l1.61 74.00 12.389 Pesk
2 11650.000 35.91 13.37 35.25 32.43 49.456 54,00 4.54 Lyerage

Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-95

Data: 123 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200. 15600, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. t 125
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESO0Z.11a CH165 S552Z5MH=z Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-96
Data: 124 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
1
60
FCC PART 15C &Y
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. t 124
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode IEEESO0Z.11a CH165 S552Z5MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 11650.000 35.91 13.37 35.25 45,17 g2.20 74.00 11.80 Pesk
2 11650.000 35.91 13.37 35.25 3Z2.584 49.37 54,00 4.13 Lyerage

Femarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss
2. The ewmission lewvels that are Z0dE kbelow the

—Lmwp Factor + BEeading.

official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-97
Data: 125 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
2
FCC PART 15C PERK
60
FCC PART 1500
o]
0 1000 2000. 30o0. 4000. 5000. 6000
Frequency (MHz)
3ite no. 3 Chawber Data no. 125
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode IEEESO0Z.11a CH165 S552Z5MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
2500.000 25.40 5.94 35.70 46,33 44,37 74.00 29.03 Pesk
2 EBBZ5.000 34.13 9.63 35.70 54.45 9z.51 74.00 -15.51 Peak

Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:UCC-WAB80IN-X page 4-98
Data: 126 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
q
FCC PART 15C PB\LK
60
FCC PART 1508V
0 1000 2000. 30o0. 4000. 5000. 6000
Frequency (MHz)

3ite no. 3 Chawber Data no. 126

Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL

Limit FCC FPART 15C PELRE

Env. / Ins. 23*C/54% Engineer Leo-Li

EUT : A8Bn Super WiFi Base Station

Power supply : DC 56V From Adapter Input AC 120V e0H=

Test mode IEEESO0Z.11a CH165 S552Z5MH=z Tx

WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1g00.000 25.62 4,63 36.14 45.55 42 .66 74.00 31.34 Pesk

2 5410.000 33.86 9.19 35.70 42,73 50.08 74.00 23.9:2 Peak
3 58Z5.000 34.13 9.63 35.70 96.32  104.38 74.00 -30.35 Peak

Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The emission lewvels that are Z0dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-99
Data: 131 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
Level (dBuWim) Date: 2013-03-12
120
3
FCC PART 15C HKEAK
60
FCC PART 151 AY
? L«»J
0 1000 2000. 30o0. 4000. 5000. 6000
Frequency (MHz)
3ite no. SJm Charher Data no. 131
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT LEn Super WiFi Base Station
Fower =surply DC 56W From Adapter Input AC 1zZ0V/e0H=
Test mode IEEESOZ.11nHT20 CH149 5745MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) (dEB/tm) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 1600.000 25,62 4,63 36.14 45.88 4z2.99 74.00 31.01 Pesk
2 5335.000 33.82 9.17 35.70 41.25 45.54 74.00 25.46 Peak
3  5745.000 34.10 9.55 35.70 99.55 107.83 74.00 -33.83 Peak
Femarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

2.

The emission levels that are Z0dE below the

official liwit are not rep

orted,

Audix Technology (Shenzhen) Co., Ltd. Rep

ort No. ACS-F13302




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-100
Data: 132 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C 11,1
60
FCC PART 15§ AW
Py
0 1000 2000. 30o0. 4000. 5000. 6000
Frequency (MHz)

3ite no. 3 Chawber Data no. H—

Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. : VERTICAL

Limit FCC FPART 15C PELRE

Env. / Ins. 23*C/54% Engineser : Leo-Li

EUT : A8Bn Super WiFi Base Station

Power supply : DC 56V From Adapter Input AC 120V e0H=

Test mode IEEESOZ.11nHT20 CH149 5745MHz Tx

WASO11MN-X
inr. Cable Amp. Emis=ion

Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark

[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 1615.000 25.68 4,65 36.12 51.898 46.19 74.00 27.81 Pesk
2 5745.000 34.10 9.55 35.70 g87.28 95.23 74.00 -21.23 Peak

Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.
page4-101

Data: 133 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200. 15600, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. t 135
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHT20 CH149 5745MHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-102
Data: 134 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
1
60
FCC PART 15C &Y
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. t 134
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode IEEESOZ.11nHT20 CH149 5745MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 11490.000 35.69 13.28 35.:28 45,83 62 .52 74.00 11.45 Pesk
2 11490.000 35.69 13.28 35.:28 3Z2.14 45.83 54,00 5.17 Lyerage

Femarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss
2. The ewmission lewvels that are Z0dE kbelow the

—Lmwp Factor + BEeading.

official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-103

Data: 1345 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200. 15600, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. 135
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHT20 CH149 5745MHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:UCC-WAB80IN-X page 4-104
Data: 136 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
1
60
FCC PART 15C &Y
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. 156
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode IEEESOZ.11nHT20 CH149 5745MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 11490.000 35.69 13.28 35.:28 44,58 61.57 74.00 12 .43 Pesk
2 11490.000 35.69 13.28 35.:28 3Z2.58 49,27 54,00 4.73 Lyerage

Femarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss
2. The ewmission lewvels that are Z0dE kbelow the

—Lmwp Factor + BEeading.

official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-105

Data: 141 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
Level (dBuWim) Date: 2013-03-12
120
]
FCC PART 15C F'LEAK
60
FCC PART 15{1 AW
=
AT L««
0 1000 2000. 30o0. 4000. 5000. 6000
Frequency (MHz)
3ite no. 3 Chawber Data no. 141
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode IEEESOZ.11nHT20 CH157 S5755MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 1615.000 25.68 4,65 36.12 51.68 45.89 74.00 258.11 Pesk
2 5375.000 33.80 9.16 35.70 42,23 49,49 74.00 24.51 Peak
3 5755.000 34.11 9.59 35.70 95.06 106.06 74.00 -3z .06 Peak
Remwarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The emission lewvels that are Z0dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 4-106
Data: 142 File: G:2012 Report'8'AkalACS120H196-FCC ID.EMG ({182)
120 Level (dBuWim) Date: 2013-03-12
3

FCC PART 15C PEAK

60 FCC PART 15() BV

WJJML«

-

1000 2000. 30o0. 4000. 5000. 6000
Frequency (MHz)
3ite no.  3m Chawber Data no. 142
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHTZ0 CH157 5755MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1400.000 24.54 4.34 36.36 53.07 45.89 74.00 258.11 Pesk
2 1g615.000 25.68 4.65 36.12 51.895 46.16 74.00 27.584 Peak
3 5755.000 34.11 9.59 35.70 85.99 96.99 74.00 -Zz.989 Peak
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The emission lewvels that are Z0dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-107

Data: 143 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200. 15600, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. t 145
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHT20 CH157 S5755MHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-108
Data: 144 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
1
60
FCC PART 15C &Y
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. : 144
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHTZ0 CH157 5755MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 11570.000 35.80 13.32 35.:26 44,36 6l.22 74.00 12.75 Pesk
2 11570.000 35.80 13.32 35.:26 3Z2.15 49.01 54,00 4.99 Lyerage

Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-109

Data: 144 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200. 15600, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. 145
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHT20 CH157 S5755MHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-110
Data: 146 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
1
60
FCC PART 15C &Y
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. 146
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode IEEESOZ.11nHT20 CH157 S5755MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 11570.000 35.80 13.32 35.:26 45.35 g2.21 74.00 11.78 Pesk
2 11570.000 35.80 13.32 35.:26 3Z2.41 49,27 54,00 4.73 Lyerage

Femarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss
2. The ewmission lewvels that are Z0dE kbelow the

—Lmwp Factor + BEeading.

official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.
page4-111

Data: 147 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200. 15600, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. 147
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHT20 CH165 S582Z5MHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-112
Data: 148 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
1
60
FCC PART 15C &Y
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. 145
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHTZ0 CH165 5525MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 11650.000 35.91 13.37 35.25 45.21 62.24 74.00 11.76 Pesk
2 11650.000 35.91 13.37 35.25 32.03 49.08 54,00 4.94 Lyerage

Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.
page4-113

Data: 149 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200. 15600, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. 149
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHT20 CH165 S582Z5MHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page4-114
Data: 150 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
1
60
FCC PART 15C &Y
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. : 150
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode IEEESOZ.11nHT20 CH165 S582Z5MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 11650.000 35.91 13.37 35.25 44,74 61.77 74.00 12.23 Pesk
2 11650.000 35.91 13.37 35.25 3Z.16 49.19 54,00 4.51 Lyerage

Femarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss
2. The ewmission lewvels that are Z0dE kbelow the

—Lmwp Factor + BEeading.

official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:UCC-WAB80IN-X page 4-115
Data: 151 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PERK
60
FCC PART 1500
0 1000 2000. 30o0. 4000. 5000. 6000
Frequency (MHz)
3ite no. ! S3m Charher Data no. t 151
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHTZ0 CH165 5525MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) (dEB/tm) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 1615.000 25.68 4,65 36.12 51.:25 45.46 74.00 25.54 Pesk
2 EBBZ5.000 34.13 9.63 35.70 Q0. 1:2 95.18 74.00 -24.15 Peak
Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.

2.

The emission lewvels that are Z0dE kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302
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AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-116
Data: 152 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
3
FCC PART 15C PERK
60
FCC PART 1508
?W
0 1000 2000. 30o0. 4000. 5000. 6000
Frequency (MHz)

3ite no. 3 Chawber Data no. 152

Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL

Limit FCC FPART 15C PELRE

Env. / Ins. 23*C/54% Engineer Leo-Li

EUT : A8Bn Super WiFi Base Station

Power supply : DC 56V From Adapter Input AC 120V e0H=

Test mode IEEESOZ.11nHT20 CH165 S582Z5MHz Tx

WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1400.000 24.54 4.34 36.36 51.61 44,43 74.00 29.57 Pesk

2 5390.000 33.82 9.17 35.70 4zZ.36 49.65 74.00 24.35 Peak
3 58Z5.000 34.13 9.63 35.70 99.45 107.54 74.00 -33.54 Peak

Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The emission lewvels that are Z0dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302
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AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page4-117
Data: 157 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
2
FCC PART 15C ILEAK
60
FCC PART 150 &V
fd
0 1000 2000. 30o0. 4000. 5000. 6000
Frequency (MHz)
3ite no. 3 Chawber Data no. : 157
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineser : Leo-Li
EUT LEn Super WiFi Base Station
Fower =surply DC 56W From Adapter Input AC 1zZ0V/e0H=
Test mode IEEESOZ.11nHT40 CH151 S5755MHz  Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 1615.000 25.68 4,65 36.12 51.83 46.04 74.00 27.96 Pesk
2 5755.000 34.10 9.56 35.70 §59.94 97.90 74.00 -23.80 Peak
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-118
Data: 158 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
2
FCC PART 15C HEAK
60
FCC PART 15(] AV
? L,W
0 1000 2000. 30o0. 4000. 5000. 6000
Frequency (MHz)

3ite no. 3 Chawber Data no. 155

Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL

Limit FCC FPART 15C PELRE

Env. / Ins. 23*C/54% Engineer Leo-Li

EUT : A8Bn Super WiFi Base Station

Power supply : DC 56V From Adapter Input AC 120V e0H=

Test mode IEEESOZ.11nHT40 CH151 S5755MHz  Tx

WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1615.000 25.65 4,65 36.12 5z.17 46.38 74.00 27.62 Pesk

2 5440.000 33.90 9.23 35.70 4zZ.36 49.79 74.00 24.21 Peak
3 5755.000 34.10 9.56 35.70 99,37 107.33 74.00 -33.33 Peak

Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The emission lewvels that are Z0dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.
page4-119

Data: 159 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200. 15600, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. 159
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHT40 CH151 S5755MHz  Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-120
Data: 160 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
1
60
FCC PART 15C &Y
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. 160
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode IEEESOZ.11nHT40 CH151 S5755MHz  Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 11510.000 35.71 13.29 35.:27 45.36 62 .09 74.00 11.91 Pesk
2 11510.000 35.71 13.29 35.:27 3z.17 45.90 54,00 5.10 Lyerage

Femarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss
2. The ewmission lewvels that are Z0dE kbelow the

—Lmwp Factor + BEeading.

official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.
page4-121

Data: 161 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200. 15600, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. 161
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHT40 CH151 S5755MHz  Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-122
Data: 162 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
1
60
FCC PART 15C &Y
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. : 1a2
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHT40 CH151 5755MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 11510.000 35.71 13.29 35.:27 44,95 61.65 74.00 1z2.32 Pesk
2 11510.000 35.71 13.29 35.:27 31.78 45.51 54,00 5.49 Lyerage

Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emiszion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-123

Data: 173 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200. 15600, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. t 175
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHT40 CH159 S5795MHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-124
Data: 174 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
1
60
FCC PART 15C &Y
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. 174
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. HORIZOWNTAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode IEEESOZ.11nHT40 CH159 S5795MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 11590.000 35.83 13.34 35.:26 45.81 g2.72 74.00 11.25 Pesk
2 11590.000 35.83 13.34 35.:26 32,62 49,53 54,00 4,47 Lyerage

Femarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss
2. The ewmission lewvels that are Z0dE kbelow the

—Lmwp Factor + BEeading.

official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.
page4-125

Data: 1745 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
170 Level (dBuvim) Date: 2013-03-12
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200. 15600, 18000
Frequency (MHz)
3ite no. SJm Charher Data no. 175
Dis. / Aint. 3m 2013 3115 (4550) int. pol. : VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/54% Engineer Leo-Li

EOT

FPower =supply :

Test mode

LEn Super WiFi Base Station

DC 56W From Adapter Input AC 1zZ0V/e0H=
IEEESOZ.11nHT40 CH159 S5795MHz Tx
WASO11MN-X

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-126
Data: 176 File: G:'2012 Report'A\AltalACS 120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
FCC PART 15C PEAK
1
60
FCC PART 15C &Y
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. : 176
Dis. / Ant. 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode IEEESOZ.11nHT40 CH159 S5795MHz Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) [dB/m) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 11590.000 35.83 13.34 35.:26 44,82 61.73 74.00 1z2.27 Pesk
2 11590.000 35.83 13.34 35.:26 31.74 45.65 54,00 5.35 Lyerage

Femarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss
2. The ewmission lewvels that are Z0dE kbelow the

—Lmwp Factor + BEeading.

official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WA801IN-X page 4-127
Data: 177 File: G:'2012 Report'AAkarACS120H196-FCC ID.EMG (182)
120 Level (dBuWim) Date: 2013-03-12
7
FCC PART 15C PHAK
60
FCC PART 154 |AY
0 1000 2000. 30o0. 4000. 5000. 6000
Frequency (MHz)
3ite no. ! S3m Charher Data no. HE R
Dis. / Ant. i 3m 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC FPART 15C FPELE
Env. / Ins. : 23*C/54% Engineser : Leo-Li
EUT : A8Bn Super WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V e0H=
Test mode : IEEES0Z.11nHT40 CH159 5S5795MH=z Tx
WASO11MN-X
inr. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Lewvel Limit=s Margin FRemark
[MHz) (dEB/tm) [clE) [clE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 1615.000 25.68 4,65 36.12 51.73 45.94 74.00 258.06 Pesk
2 5795.000 34,12 9.60 35.70 855.46 96.45 74.00 -22.45 Peak
Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-Awp Factor + Reading.

2.

The emission lewvels that are Z0dE kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:UCC-WAB80IN-X page 4-128
Data: 178 File: G:2012 ReportilAltaiACS120H196-FCC ID.EMG {182}
Level (dBuWim) Date: 2013-03-12
120
FCC PART 15C Fk[.m{
60
FCC PART 15( v
| kﬂ
0 1000 2000. Jooo, 4000. 5000. 6000
Frequency (MHz)
3ite no. Jm Chanber Data no. 175
Iis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZOWNTAL
Limit FCC FPART 15C PELRE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT : L8n Zuper WiFi Base Station
Power supply : DC 56V From Adapter Input AC 120V/60H=
Test mode IEEESO0Z.11nHT40 CH159 S5795MH=z Tx
WASO11MN-X
Ant., Cakble Amp. Eimis=ion
Fredq. Factor laoss= Factor Reading Lewvel Limit= Margin Remwark
[MH=z) [dB/ /) [dE) [dE) [dBuv) [(ABuV/m) (dBuV/m) (dE)
1 1600.000 25,62 4.63 36.14 49,55 43 .69 74.00 30.31 Peak
2 5425.000 33.88 9.21 35.70 4z.79 50.15 74.00 23.82 Peak
3 5795.000 34.1Z2 9.60 35.70 96.32  104.354 74.00 -30.34 Peak
Femarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —-Awp Factor + Reading.
2. The emission lewvels that are 20d4E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:UCC-WA801N-X page 5-1
5. CONDUCTED SPURIOUS EMISSIONS
5.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. PXA Signal Analyzer Agilent N9030A MY51380221| Oct.31, 12 1 Year
2. Attenuator Agilent 8491B MY39262165| May.08,13 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 28618/2 May.08,13 1Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest

level of the desired power.

5.3.Test Procedure
The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set to

100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

detected.

Note: The cable loss and attenuator loss were offset into spectrum analyzer as an amplitude

offset.

The frequency range from 30MHz to 10" harmonic (40GHz) are checked. and no any emissions
were found from 25GHz to 40 GHz, So the conducted spurious emissions from 25GHz to

40GHz were not record

5.4.Test result

PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13302
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 5-2

2.4G:

Chain 1:

Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Swept 54
F +

Display Line -20.77 dBm i forg Typa: Log-Pwar .
PHO: Fast 1, 1 1rg: Fres Run Avg|Hold: 2FHM00

FGaimLow — Atten: 10 48 teT

TN Annotation®
Ref Ofzet 21 dB Mkr1

Ref 21.00 dBm NEr L _

— .:\-,-—m-.-r'r'-mi". T Al T L h R W gt b o gt Sl it M ity e Dis 4] la y Line

= 2077 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

FUHETION FLMETIOH WD TH FUMETION VALUL |

3

STATUS 3 Adign Maw, All required

Agilent Spectrum Analyzer - Swept 54

Marker 1 980.600000000 MHz frg Typa: Log-Pwr L _ Peak Search
PHEY: Fast Ly Trig: Fres Run Avg|Hold: B2M00
IFGain:Lovw Arten: 10 d8 CET
Next Peak

Rel Offset 21 dB

Ref 21,00 dim e e
Next Pk Right

Next Pk Left

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE |

uzg STATUS 23 Align Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 5-3

Agilent Spectrum Analyzer - Swept 54

PHOY: Fast 1,0 1rig: Fres Run Avg|Hold: 4100

Marker 1 22 870000000000 GHz Avg Type: Log-Pwr r _ Peak Search
FGainLow — Atten: 10 dB CeT

NextPeak

Rel Offset 21 dB

Ref 21.00 dBm 52.987 dBm |IEG—
Next Pk Right

Next Pk Left

‘ 1
| AP SUIeLS E PR SR R TS P s

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pts)

MER MIDL TAC S0 } Y FUHCTIIN FLMCTICH WD TH FUNETION WALUL |

i
Pl = S U 0 = S0P B L) =

3

STATUS 3 Adign Maw, All required

Agilent Spectrum Analyzer - Swept 54
: - i

Display Line -20.83 dBm i forg Typa: Log-Par
PHO: Fast 1, 1 1rg: Fres Run Avg|Hold:= 100100

IFGainiLow — Atten: 10 4B et
ke 2 2 EE =
Ref Offzet 21 dB MKra 2.411 25 GH:z

Ref 21.00 dBm -0.834 I.'JHFI'I

Annotation®

Display Line

e it S g i i g, g Ay st L T el 2083 dBm

Start 2.31000 GHz Stop 242300 GHz
FRes BW 100 kHz FVEW 300 kHz Sweep 11.0ms (10017 pts)

MR MIDL TAC S0 E T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE |
1

usg STATUS 33 Align Naw, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:UCC-WAB01IN-X page 5-4

Test CH6: 2437TMHz
Agilent Spectrum Analyzer - Swept 54
F +

Display Line -20.42 dBm i g Typa: Log-Pwr .
PHO: Fast 1, 1 1rg: Fres Run Avg|Hold: 17H00

FGaimLow — Atten: 10 48 teT

Annotation®
Ref Offset 21 dB

lof 21.00 dim Sl

N 0 GUR=Gr Sy SVRP AW SPU RN ).,

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE |

3

STATUS 3 Adign Maw, All required

Agilent Spectrum Analyzer - Swept 54

Marker 1 902.030000000 MHz fwrg Typa: Log-Pwr _ Peak Search
PHEY: Fast Ly Trig: Fres Run Avg|Hold: 49M00
IFGain:Lovw Arten: 10 d8 CET
Next Peak

Rel Offset 21 dB

Ref 21,00 dim 183 A e
Next Pk Right

Next Pk Left

*1

ittt At il e i, _J.,-—v-‘-..-.'.-'.,-..np.-.,.....-hnr-.-,,d;.I.-.-.'J....-..-J,-l.J-.-.-A-.-.at\'*.)-..-'-h-.-*km'-'-"-"‘r'-i*-'-du-'."'ﬂ-u-.

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE |

uzg STATUS 23 Align Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Agilent Spectrum Analyzer - Swept 54

FHE: Fast Ly Trig: Fres Run Avg|Hold: 2100 -
IFGain:Lovw Arten: 10 d8 CE

‘i [T 3 I b 2 1GH OFF
Marker 1 23.800000000000 GHz Avg Typa: Log-Pur » _ Peak Seerch

’ ~ 1 Next Peak
Ref Offget 21 dE (r1 25.800 GHz
Ref 21.00 dBm SR LT _
Mext Pk Right

Next Pk Left

*‘l

S - el o W i L T &

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pts)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE |

STATUS 3 Adign Maw, All required

3

Test CH11: 2462MHz

Agilent Spectrum Analyzer - Swept 54
F +

Display Line -22.02 dBm ) g Type: Log-Par _
PHOY: Fast v Trig: Fres Run Avg|Hold: 23M00

FGaimLow — Atten: 10 48 CeT
kel 2 ABT (CH= Annotation®
Fel Offzet 21 dB Mkr1 GH:z

Ref 21.00 dBm -2.018 dBm _

fl r“"i-;.,_-,_u_._.,‘_-.-u---l-r.‘*_._;,,,, - W — e bt Diﬁplay Line
R Mt T 2202 dBm

Stop 10,000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

FUNETIIN FLMETIOH WD TH FUMETION VALUL

uzg STATUS €3 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X page 5-6

Agilent Spectrum Analyzer - Swept 54

i IT: 3 I H H
Marker 1 879.720000000 MHz Avg Type: Log-Pur _ Peak Seerch

PHEY: Fast L, Trig: Fres Run Avg|Hold: 43100 :
IFGain:Lovw Arten: 10 d8 CE

NextPeak
Ref Offset 21 dB

Ref 21,00 1892 e

Mext Pk Right
P

Next Pk Left

1
Ih—-l B s e e Lt
| L Aas o L

Start 30.0 MHz Stop 1.0000 GHz
FRes BW 100 kHz F#VEW 300 KHz Sweep 92.7 ms (1007 pts)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE

| <
]
o
=
g
[x
F
=
=
o
-
B
]
2
&
(=Y

Agilent Spectrum Analyzer - Swept 54

&

Marker 1 22.705000000000 GH=z . Ava Typs: Log-Par Peak Search
PHO: Fast L, Trig: Fres Run Avg|Hold: 3100
IFGain:Lovw Arten: 10 d8 CET

hwd A7 T — NextPeak
Ref Offzet 21 dE MEr1 22.705 GHz

Ref 21.00 dBm -53.496 dBm m
Mext Pk Right

Next Pk Left

4 1
| R e — e SRR PRLY AP DR it T ko ki i ok

Stop 25.000 GHz
FRes BW 100 kHz F#VEW 300 KHz Sweep 1.43 5 (1007 pis)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE

3

STATUS 3 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 5-7

Agilent Spectrum Analyzer - Swept 54

Display Line -21.12 dBm i Awg Typa: Log-Pwr
PHO: Fast Ly Trig: Fres Run Avg|Holdzs 100100
IFGaimL o Atten: 10 4B CET
FEE o A - . Annotation®
Rel Dffzet 21 dB Ik '1 y
Ref 21.00 dBm -1.12¢ _
Tithe®

#VBW 300 kHz Sweep 5.80 ms (1001 pis)

Display Line
2112 dBm

L 3 v
S Sow N ST SRR SR, B -

PUHCTIIN FUMCTICH IDTH FUMHCTION YALUL |

STATUS 3 Align Now, All requinad

Test Mode: IEEE 802.11g TX

Test CH1: 2412MHz

Display Line -25.60 dBm

- Ay T‘_.I'F'l:‘L'l |-.er ’
PHO: Fast L, Trig: Fres Run Avg|Hold: 13M00
Atten: 10 4B EEX

IFGain:Low

&

Fefl DfMzet 21 dB
Ref 21.00 dBm

b

Vst iy

Start 1.000 GHz
HRes BW 100 KHz

T \-J.—u.a.***h""""-"' e A e sV g i e g T B e

Mkr1 Annotation

Display Line
2650 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

FUNETIIN FLMETIOH WD TH FUMETION VALUL

STATUS 3 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X

AUDIX Technology (Shenzhen) Co., Ltd.

page 5-8

Agilent Spectrum Analyzer - Swept 54

Marker 1 EEIEI.BZDI]EI[II:ID MHz

Atten: 10 4B DE‘_

t ]
Avg Typa: Log-Pwr

Peak Search

Start 30.0 MHz
FRes BW 100 kHz

PHO: Fast L, Trig: Fres Run Avg|Hold: 45M00
IFGaim:Low
. Next Peak
Rel OMzet 21 dB
Ref 21.00 B I
|
| Next Pk Right
!
i Next Pk Left
|

g gl b e b A i et et ot sy b B eyl b,

F#VEW 300 KHz

1

Stop 1.0000 GHz
Sweep 92,7 ms (1001 pts)

3

Agilent Spectrum Analyzer - Swept 54

Marker 1 2&.91!]!]!]!]!][][][][! GHz

Atten: 10 4B DE‘.

t ]
Avg Typa: Log-Pwr

Peak Search

FRes BW 100 kHz

PHO: Fast L, Trig: Fres Run Avg|Hold: 4100
IFGain:Low
910 GHz NextPeak
Refl Offzet 21 dB : e L3 Hz
Ref 21.00 dBm 211 dBm [—
|
| Mext Pk Right
!
i Next Pk Left
|

e e M._a.'ﬂ-“*' e e o T

F#VEW 300 KHz

S M g bt b A L

Stop 25.000 GHz
Sweep 1.43 s (1001 pts)

FLMETIOH WD TH

TUKCTIIN

FUNCTIONWALUE |

3

STATUS 3 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Agilent Spectrum Analyzer - Swept 54
v RF +

Display Line -21.87 dBm i forg Typa: Log-Par .
PHOY: Fast (g0 Vg Fres Run Avg|Holdzs 100100

FGaimLow — Atten: 10 48 CeT

Rel Offset 21 dB

[Rof 21,09 gy : & —

Display Line
2187 dBm

By o, o S e P e W e R et ey i e i W et T et i Ty T R e

Start 2.31000 GHz Stop 242300 GHz
FRes BW 100 kHz F#VEW 300 KHz Sweep 11.0 ms (1007 pts)

MR MIDL TAC S0 E T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE |

STATUS 3 Align Now, All requinad

i

Display Line -25.12 dBm _ - fivg Typa: Log-Pur
PHEY: Fast L, Trig: Fres Run Avg|Hold: 14100
IFGaim:L ow Atten: 10 4B CET
Alerd 7 AAR b Annotation®
Ref Ofzet 21 dB MEr1 F,-‘ 4r.]:1,|__| lzb I'i
Ref 21.00 dBm -2.124 dBm _
Titlew

| - e WO N PR —_— e gk o o, petacbn g Display Line
I ——L Sl et I Bt Mt MR B -26.12 dBm

Start 1.000 GHz I Stop 10,000 GHz
FRes BW 100 kHz F#VEW 300 KHz Sweep 860 ms (1007 pts)

FUNETIIN FLMETIOH WD TH FUMETION VALUL

STATUS 3 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Agilent Spectrum Analyzer - Swept 54

Marker 1 902.030000000 MHz Avg Typa: Log-Pur _ Peak Seerch

PHEY: Fast L, Trig: Fres Run Avg|Hald: TOMOG0 :
IFGain:Lovw Arten: 10 d8 CE

NextPeak
Ref Offset 21 dB

Ref 21,00 1 e
Mext Pk Right

Next Pk Left

+1

T B St e e e
I

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92,7 ms (1001 pts)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE

|
8
a
¥
&
[
=
5
=
(=
=
z
3
=
i
(=%

Agilent Spectrum Analyzer - Swept 54

&

Marker 1 23.905000000000 GH=z . Avg Type: Log-Par Peak Search
PHO: Fast L, Trig: Fres Run Avg|Hold: 3100
IFGain:Lovw Arten: 10 d8 CET

NextPeak
Ref Offset 21 dB

Ref 21.00 dBm LK 1
Mext Pk Right

Next Pk Left

bl N ro pou., .
[ P — R LA R S et puthoal ol i i, g =P gl s

Stop 25.000 GHz
FRes BW 100 kHz F#VEW 300 KHz Sweep 1.43 5 (1007 pis)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE

3

STATUS 3 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Test CH11: 2462MHz

Agilent Spectrum Analyzer - Swept 54
F +

Display Line -23.59 dBm i forg Typa: Log-Pwar .
PHIY: Fast v Trig: Fres Run Avg|Hold: 43M00

FGaimLow — Atten: 10 48 teT

Annotation®
Ref Offset 21 dB

Ref 21.00 dBm 2o e

- ,'. | o e AL e et st i s AP e Display Line
| ——— -2358 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE |

3

STATUS 3 Align Now, All requinad

Agilent Spectrum Analyzer - Swept 54

Marker 1 922.400000000 MHz Avg Type: Log-Pwr Peak Search
PHEY: Fast L, Trig: Fres Run Avg|Hold: 43M00

IFGain:Lovw Arten: 10 48 CET

NextPeak

Rel Offset 21 dB

Ref 21,00 Ml |
Next Pk Right

Next Pk Left

Rt it e i ettt b At g M st b sy A | T P

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92,7 ms (1001 pts)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE |

uzg STATUS €3 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Agilent Spectrum Analyzer - Swept 54

Marker 1 24.010000000000 GHz . frg Typa: Log-Pwr L Peak Search
PHEY: Fast L, Trig: Fres Run Avg|Hold: 2400
IFGain:Lovw Arten: 10 48 CET

NextPeak

Rel Offset 21 dB

Ref 21.00 dBm £3.220 dBm
Mext Pk Right

Next Pk Left

‘1

A SR S T B e PO L B i et B s ikt

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pts)

MER MIDL TAC S0 } Y FUHCTIIN FLMCTICH WD TH FUNETION WALUL |

i
Pl = S U 0 = S0P B L) =

3

STATUS 3 Align Now, All requinad

Agilent Spectrum Analyzer - Swept 54
i g & H OFE
Avg Typa: Log-Pwr

Display Line -22.62 dBm .
PHOY: Fast L, Trig: Fres Run Avg|Hold:= 100100
IFGain:Lovw Arten: 10 d8 CET

Annotation®

Rel Offset 21 dB

Ref 21.00 B I

Display Line

e e A 2262 dBm

Start 2.45000 GHz Stop 2.51000 GHz
#Res BW 100 KHz Sweep 5.80 ms (1001 pts)

MR MIDL TAC S0 E T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE |
1

usg STATUS 3 Align Mow, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Swept 54

Display Line -25.16 dBm i Awg Typa: Log-Pwr
PHIY: Fast v Trig: Fres Run Avg|Hold: 18M00

FGaimLow — Atten: 10 48 teT

et Citeat 21 dB Mkr1 2.404 GHZ

Ref 21.00 dBm -2.164 dBm _

Annotation®

h I TR e PN A - ' IPREPPR— Display Line
epe i ettt B IR [t e e .26.16 dBm

Stop 10,000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE |

3

STATUS 3 Align Now, All requinad

Agilent Spectrum Analyzer - Swept 54

q RF : o % sa ko CFF — -
Marker 1 892.330000000 MHz . g Type: Log-Par Lo L
PHOY: Fast L, Trig: Fres Run Avg|Hold: 3THO0
IFGain:Lovw Arten: 10 d8 CET

1 b aa” Next Peak
Fef Offzet 21 dB MErM 2

Ref 21.00 dBm -B61. L _
Next Pk Right

Next Pk Left

1

L e e e eyt st gt gt b i b e ot L i

Stop 1.0000 GHz
#Res BW 100 KH2 #VBW 300 kHz Sweep 92,7 ms (1001 pts)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE |

uzg STATUS €3 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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page 5-14

Agilent Spectrum Analyzer - Swept 54

Marker 1 2:1.55!]!]!]!][][][][][! GHz

1N i H OFE
fvg Typa: Log-Pwr r Peak Search
oy Trig: Fres Run Avg|Hold: 3H00
IFGain:Lovw Arten: 10 48 CET

Forsarmitepe St orm et o e et sl Mttt mtopimeniinp o

Start 10,000 GHz
FRes BW 100 kHz F#VEW 300 KHz

MRR MODL| TAC $0L E T TUKCTIIN

i
Pl = S U 0 = S0P B L) =

PHO: Fasi (.,
. Next Peak
el Offzet 21 dB
Ref 21.00 B I
Next Pk Right
Next Pk Left

s oy, bkt i, il

1

Stop 25.000 GHz
Sweep 1.43 s (1001 pts)

FUHCTION WD TH FUNCTIONWALUE |

3

STATUS 3 Align Now, All requinad

Agilent Spectrum Analyzer - Swept 54

Display Line -22.10 dBm

PHO: Fast L, Trig: Fres Run
IFGain:Low Atten: 10 48

Awg T‘_.I'F'H:IL'II |-.er
Avg|Hold:= 100100

&

Feel Offzet 21 dB
Ref 21.00 dBm

Start 2.31000 GHz
FRes BW 100 kHz F#VEW 300 KHz

TUKCTIIN

P T E T P AP S SRS FEa I S TR IR RO Y S A——"

Display Line
2210 dBm

Stop 2.42500 GHz
Sweep 11.0 ms (1001 pts)

FUMCTION WIDTH PUHCTION YALUL

STATUS 3 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Test CH6: 2437MHz

Agilent Spectrum Analyrer - Swept 54
i k7 : IN 22 IGH OFF
Display Line -25.37 dBm Avg Type: Log-Par

PN Fast e 119 Free Run AvglHeld: 23100
IFGain:L ve Atten: 10 dB CE1

W L e ~ 1| Annotation®
Reef Cffset 21 dB Mkr1 GHz=

Ref 21,00 dBm 5.368 dBm _
Titler

Graticule

on om
gl | b e AT N s PP o B s B Display Line
o — 2537 dBm

|

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

FUNETIIN FLMETIOH WD TH FUMETION VALUL

Ei

STATUS 3 Align Now, All required

Agilent Spectrum Analyzer - Swept 54

T &F ¢ &
Marker 1 927.250000000 MHz Avg Typa

. ;L'u I.-.F'A'.r r Peak Search
PHOY: Fast L, Trig: Fres Run Avg|Hold: 3THO0 _
IFGain:Lovw Arten: 10 d8 CET

T : NextPeak
Fef Offzet 21 dB Mkr1

Ref 21.00 dBm : & —
Next Pk Right

Next Pk Left

‘1

| PSSYR S AR | G TP P RS A A e L

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92,7 ms (1001 pts)

FUNETIIN FLMETIOH WD TH FUMETION VALUL |

usg STATUS 3 Align Mow, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Agilent Spectrum Analyzer - Swept 54

‘i [T 3 I b 2 1GH OFF
Marker 1 24.745000000000 GHz Avg Typa: Log-Pur » _ Peak Seerch

PHO: Fast L, Trig: Fres Run Avg|Hold: SHO0 -
IFGain:Low Arten: 10 48 CE

NextPeak
Ref Offset 21 dB

Ref 21.00 dBm 52 2 1
Mext Pk Right

Next Pk Left

)
| I N TS T L T S AL PP T B B e s e i rard

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pts)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE |

Mkr—RefLvi

3

STATUS 3 Align Now, All requinad

Test CH11: 2462MHz

Agilent Spectrum Analyzer - Swept 54

Display Line -25.94 dBm i Awg Typa: Log-Pwr
PHO: Fast L, Trig: Fres Run Avg|Hold: 18/100
IFGaim:L ow Atten: 10 4B LCET
Alerd T ¢ ~ Ll Annotation®
Fel Offzet 21 dB Mkr1 o G t { :
Ref 21.00 dBm -2.944 dBm _
Titlew

Display Line

Il [ ¥ gl - - T e B P . T
et s gy AT e RSN e B et i o A -26.54 dBm

|

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

FUNETIIN FLMETIOH WD TH FUMETION VALUL

uzg STATUS €3 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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ECC ID:UCC-WAB01IN-X page 5-17

Agilent Spectrum Analyzer - Swept 54

Marker 1 724.520000000 MHz Avg Typa: Log-Pur _ Peak Seerch

PHE: Fast Ly Trig: Fres Run Avg|Hold: 4THO0O :
IFGain:Lovw Arten: 10 48 LE

NextPeak
Ref Offset 21 dB

Ref 21.00 dBm 11.652 dBm -
Mext Pk Right

Next Pk Left

‘1

PR CT—— e r R B L TR R T i e s

Stop 1.0000 GHz
Sweep 92,7 ms (1001 pts)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE

| <
]
o
=
g
[x
F
=
=
o
-
B
]
2
&
(=Y

Agilent Spectrum Analyzer - Swept 54

Marker 1 24.460000000000 GH=z . frg Typa: Log-Pwr Peak Search
PHO: Fast L, Trig: Fres Run Avg|Hold: 2100
IFGain:Lovw Arten: 10 d8 CET

NextPeak
Ref Offset 21 dB

Ref 21,00 Rrlll oo
Mext Pk Right

Next Pk Left

*1

e L e F T PR TINERRTY e LI YL RIS T s it

Stop 25.000 GHz
FRes BW 100 kHz F#VEW 300 KHz Sweep 1.43 5 (1007 pis)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE

3

STATUS 3 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Agilent Spectrum Analyzer - Swept 54

Display Line -22.72 dBm

Awg T‘_.I'F'l:‘L'l |-.er

&

PHO: Fasi (.,
IFGain:Low

N Trig: Fres Run
Atten: 10 48

Avg|Holdzs 100100

Feel Offzet 21 dB
Ref 21.00 dBm

A et ]
-

Start 2.45000 GHz
FRes BW 100 kHz

el

e ———

TUKCTIIN

Display Line
2272 dBm

e s

Stop 2.51000 GHz
Sweep 5.80 ms (1001 pts)

FLMETIOH WD TH FUMETION VALUL |

STATUS 3 Align Now, All requinad

Test Mode: IEEE 802.11n HT40 TX

Test CH1: 2422MHz

Display Line -15.36 dBm

Awg T‘_.I'F'l:‘L'l |-.er

&

PRI Fast (.
IFGain:Low

] Trig: Fres Run
Arten: 10 48

Avg|Hold: 32M00

I:E1.

Fefl DfMzet 21 dB
Ref 21.00 dBm

Fi

e Pt et

F#VEW 300 KHz

i i
B e bl g e i B g p R g

TUKCTIIN

Annotation®

MErl 2.43

sk SRR

Display Line
-16.36 dBm

Stop 10.000 GHz
Sweep 860 ms (1001 pts)

FLMETIOH WD TH FUMETION VALUL

STATUS 3 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Agilent Spectrum Analyzer - Swept 54

Marker 1 799.210000000 MHz Avg Typa: Log-Pur _ Peak Seerch

PHEY: Fast L, Trig: Fres Run Avg|Haold: S0/M00 :
IFGain:Lovw Arten: 10 d8 CE

NextPeak
Ref Offset 21 dB

Ref 21,00 ARl |
Mext Pk Right

Next Pk Left

1

. oot et il s eingrbhaatso Al Ao e g U Al el A Sl o e s A ot L

Start 30.0 MHz Stop 1.0000 GHz
FRes BW 100 kHz F#VEW 300 KHz Sweep 92.7 ms (1007 pts)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE

| <
]
o
=
g
[x
F
=
=
o
-
B
]
2
&
(=Y

Agilent Spectrum Analyzer - Swept 54

&

Marker 1 23.530000000000 GH=z . Avg Type: Log-Par Peak Search
PHO: Fast L, Trig: Fres Run Avg|Hold: 6100
IFGain:Lovw Arten: 10 d8 CET

NextPeak
Ref Offset 21 dB

Ref 21.00 dBm LK 2 dBm
Mext Pk Right

Next Pk Left

1

| ISP X WP [ 7Y S FUX RN SPPRPP R JOF PPTE . et e . B e o ol

Stop 25.000 GHz
FRes BW 100 kHz F#VEW 300 KHz Sweep 1.43 5 (1007 pis)

MER MIDL TAC S0 T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE

3

STATUS 3 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Agilent Spectrum Analyzer - Swept 54
: - i

Display Line -14.22 dBm ) g Type: Log-Par _
PHOY: Fast (g0 Vg Fres Run Avg|Holdzs 100100

FGaimLow — Atten: 10 48 CeT

Rel Offset 21 dB

[Rof 21,09 gy 1 & —

Display Line

| STe et T S S e e T T e ~14.22 dBm

Start 2.31000 GHz Stop 2.45000 GHz
FRes BW 100 kHz F#VEW 300 KHz Sweep 13.4 ms (1007 pts)

MR MIDL TAC S0 E T FUHCTIIN FLMCTICH WD TH PUMHCTION YALUE |

usg STATUS 3 Align Now, All requinad

i

Display Line -19.55 dBm i Awg Typa: Log-Pwr . _
PHOY: Fast (g0 Vg Fres Run Avg|Hold: 24100

FGaimLow — Atten: 10 48 CeT

Mlered *F AAQ (= Annotation®
Fef Offzet 21 dB Mkr1 2.4

Ref 21.00 dBm 0.448 dBm _

Display Line
-19.65 dBm

11 i USRS S AT L sl kil . "
el | " A e N M ettt s b A g b P

| Iy

Start 1.000 GHz I Stop 10,000 GHz
FRes BW 100 kHz F#VEW 300 KHz Sweep 860 ms (1007 pts)

FUNETIIN FLMETIOH WD TH FUMETION VALUL

usg STATUS 3 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13302
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Agilent Spectrum Analyzer - Swept 54

Marker 1 9?5.?50!]!]!][][] MHz

dhaLiah
Avg Typa: Log-Pwr

Peak Search

PHE: Fast Ly Trig: Fres Run Avg|Hold: 4THO0O
IFGain:Lovw Arten: 10 d8
- Next Peak
Fef Ofzet 21 dB2 _
Ref 21.00 dBm m
|
| Mext Pk Right
| Next Pk Left
|

| PSRRI PRI sRr ST RERY, SRR A SV L B i fo
|

F#VEW 300 KHz

¢1

Stop 1.0000 GHz
Sweep 92,7 ms (1001 pts)

PUHCTIIN FUMCTICH IDTH

PUMHCTION YALUE

Agilent Spectrum Analyzer - Swept 54

Marker 1 EE.B?SDHGUDDDD GHz

i
Avg Type: Log-Pwr Peak Search

FRes BW 100 kHz

PHO: Fast L, Trig: Fres Run Avg|Hold: 4100
IFGain:Lovw Arten: 10 d8
- Next Peak
Refl Offzet 21 dB
Ref 21.00 dBm m
| Mext Pk Right
| Next Pk Left
I

T e A

F#VEW 300 KHz

J O e

Stop 25.000 GHz
Sweep 1.43 s (1001 pts)

TUKCTIIN

FLMETIOH WD TH

FUNCTIONWALUE |

3

STATUS 3 Align Now, All requinad
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Test CH7: 2452MHz

Agilent Spectrum Analyzer - Swept 54

Display Line -16.42 dBm

&

PHO: Fast 1, 1 1rg: Fres Run

FGaimLow — Atten: 10 48

Avg|Hold: TEMOO

Avg T‘_.I'F'H:IL'II |-.er ”
CET

Fef OfMzet 21 dE
Ref 21.00 dBm

e, .'...._,..-._,..-..a-r-l-l_‘_‘_,..-J..,._L_.__ T A i o i, . . s B DISplay Line

FVEW 300 kHz

3,680 dBm

TUKCTIIN

Annotation®

Mikr1

-16.42 dBm

Stop 10.000 GHz
Sweep 860 ms (1001 pts)

FLMETIOH WD TH

PUMHCTION YALUE

3

STATUS 3 Adign Maw, All required

Agilent Spectrum Analyrer - Swept 5&

Marker 1 878.750000000 MHz

&

Awvg Type: Lo g-.Pwr = Peak Search

#VEBW 300 kHz

PN Fast e 118 Free Run Avg[Held>100/100
IFGiain:L mw Atten: 10 d8 oE
- NextPeak
Ref Offzet 21 dB F4
Ref 21.00 dBm _
Next Pk Right
Mext Pk Left

| PO L R TR T T PR ESTRRAIDTRPYES T PERIRERL S e L s

TUKETIIN

’1

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

FUMCTIDN WIDTH FUNETIONALUE |

Ei

STATUS 23 Adign Maw, All required
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